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in full.
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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 §2.1046 Conducted Output Power Reporting only PASS -
§2.1049 Occupied Bandwidth and
3.2 Reporting only PASS -
§90.209 26dB Bandwidth
§2.1051 Emission masks —
3.3 < 50+10log1o(P[Watts]) PASS -
§90.691 In-band emissions
§2.1051 Emission masks —
3.4 < 43+10log1o(P[Watts]) PASS -
§90.691 Out of band emissions
Under limit
§2.1053 Field Strength of Spurious
3.5 < 43+10log1o(P[Watts]) PASS 53.00 dB at
§90.691 Radiation
1632.000 MHz
§2.1055 Frequency Stability for
3.6 < 2.5 ppm PASS -
§90.213 Temperature & Voltage
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1 General Description
1.1 Applicant
Sony Mobile Communications Inc.
4-12-3 Higashi-Shinagawa, Shinagawa-ku, Tokyo, 140-0002, Japan
1.2 Manufacturer
Sony Mobile Communications Inc.
4-12-3 Higashi-Shinagawa, Shinagawa-ku, Tokyo, 140-0002, Japan
1.3 Feature of Equipment Under Test
GSM/WCDMAV/LTE, Bluetooth, DTS/UNII, a/b/g/n/ac, GPS and NFC
Product Specification subjective to this standard
Antenna Type Fixed Internal Antenna
EUT Information List
Performed
IMEI HW Version SW Version S/IN
Test Item
IMIE 1: 004402455724041
CB5129YK5F Conducted Measurement
IMIE 2: 004402455724058
IMIE 1: 004402455936363 i i
A 34.0.A0.1.25 | CB5120YTTL Radiated Spurious
IMIE 2: 004402455936371 Emission
IMIE 1: 004402455935886
CB5129YTU9 ERP/EIRP Test
IMIE 2: 004402455935894
Accessory List
Model No. : UCH20
AC Adapter Type No. : AC-0061-US
S/N : 1515W22500101
Earphone Model No. : MH410c
P Type No. : AG-1110
Model No. : UCB16
USB Cable Type No. : Al-0142
S/N : 1602A9000002606
Note:
1. Above EUT list and accessory list used are electrically identical per declared by manufacturer.
2.  Above the accessories list are used to exercise the EUT during test.
3. For other wireless features of this EUT, test report will be issued separately.
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Report No. : FW621810B

e 3 FCC RF Test Report

SPORTON LAB.

1.4 Modification of EUT

No modifications are made to the EUT during all test items.

1.5 Maximum Frequency Tolerance and Emission Designator

LTE Band 26 QPSK 16QAM
Emission Frequency Emission Frequency
BW(MHz) Designator Tolerance Designator Tolerance
(99%0BW) (ppm) (99%0BW) (ppm)
14 1M09G7D - 1MO9W7D -
3 2M73G7D - 2M72W7D -
5 4M51G7D - 4M50W7D -
10 8M99G7D 0.0089 9MO3W7D -
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1.6 Testing Site

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1022 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA) in
FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1% Rd., Hwa Ya Technology Park,

Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY

Test Site No.

Test Site SPORTON INTERNATIONAL INC.

No.58, Aly. 75, Ln. 564, Wenhua 3rd Rd. Guishan Dist,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH11-HY

Test Site No.

1.7 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:
¢ FCC 47 CFR Part 2, 90
' ANSI/TIA/ EIA-603-C-2004
‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02
U Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
14 3 5 10 15 20 QPSK | 16QAM 1 Half | Full L M H
Max. Output Power 26 \' \' v \' - - v v v v v v v v
26dB and 99%
) 26 \' \' \' \' - - v \' \" \" \" v
Bandwidth
Emission masks
.. 26 \' \' \' \' - - \" \' v \" \" v
In-band emissions
Emission masks —
Out of band 26 \' \' v \' = = v v v v v v
emissions
Fre
qu?'n cy 26 \" - - v ' '
Stability
Radiated Spurious
L. 26 \ v v v = = v \" v \" \" v
Emission
Note 1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
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2.2 Connection Diagram of Test System

120Wac/60Hz
EUT
(Adapter)
EUT
(USB Cable}

EUT
(Eamphone)

n T

System Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name |Model No. FCCID |Data Cable (Power Cord
1. [System Simulator |Anritsu MT8820C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.
The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.
Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42+ 10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 26740 -
10 Frequency - 819 -
Channel 26715 26740 26765
> Frequency 816.5 819 821.5
Channel 26705 26740 26775
° Frequency 815.5 819 822.5
Channel 26697 26740 26783
14 Frequency 814.7 819 823.3
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

—

The transmitter output port was connected to the system simulator.
Set EUT at maximum power through system simulator.

Select lowest, middle, and highest channels for each band and different modulation.

Ll

Measure and record the power level from the system simulator.

3.1.4 Test Setup

System Simulator EUT

3.1.5 Test Result of Conducted Output Power

Please refer to Appendix A.
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3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1.  The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

3.2.4 Test Setup

Power Divider

System: Simulator -

U

EUT

Spectrum Analyzer

3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth

Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Logm(ﬂﬁﬂ) decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of
the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 375 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.3.4 Test Setup

Power Dividei

[ = 2

EUT
Spectrum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10" harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

3. The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.44 Test Setup

Power Divider

System Simulator - :}

EUT
Spectrum Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.
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3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-C-2004. The power of any emission FCC Part 90.691 on any frequency removed from the
assigned frequency by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB.
The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43+10logo(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8. Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

11. ERP (dBm) = EIRP - 2.15

12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
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= -13dBm.
3.54 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

5 loc
C

Spectrum Analyzer | Receiver

System Simulator

For radiated test above 1GHz

Metal Full Sofdered Ground Plane

[==rel =

Spectrum Analyzer [ Receivar
System Samulaton

3.5.5 Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the base
station.

2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

System Simulotor

Thermal Chamber

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.
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4 List of Measuring Equipment

i -
Instrument Manufacturer | Model No. | Serial No. |Characteristics Ca :;);ta:wn Test Date Due Date Remark
GSM/GPRS Mar. 12, 2016 ~ Conducted
LTEB i Anri MT882 201432821 . 16, 2015 ’ Oct. 15, 2016
ase Station nritsu 8820C | 62014328 AVCDMA/LTE Oct. 16, Mar. 15, 2016 ~ C (THO5-HY)
Spectrum Rohde & Mar. 12, 2016 ~ Conducted
FSV40 101397 10Hz~40GH Sep. 11, 2015 Sep. 10 2016
Analyzer Schwarz z s Mar. 15, 2016 ~| ~°P (THO5-HY)
Temperature Mar. 12, 2016 ~ Conducted
ESPEC SH-641 92013720 -30°C~70° Sep. 08, 2015 Sep. 07, 2016
Chamber Cr70C - (sep Mar. 15, 2016 | ~°P (THO5-HY)
Hygromet Testo 608-H1 | 34897199 N/A May 04, 2015 |2 122016 ~1 03, 2016 | CONducted
er - , ;
ygrome y Mar. 15,2016 | Y (THO5-HY)
Amplif SONOMA 310N 187312 | oKMz=1GHz |Nov. 20, 2015| Mar. 15, 2016 | Nov. 19, 2016 | - 2diation
ifier ~ . 20, .15, .19,
mpite (03CH11-HY)
AMF-7D-00 L
" Radiation
Preamplifier MITEQ 101800-30- 1902247 1GHz~18GHz | Jul. 01,2015 | Mar. 15, 2016 | Jun. 30, 2016
(03CH11-HY)
10P
JS44-18004 Radiation
P lifi MITE 1840917 |18GHz ~ 40GHz| Jun. 02, 201 Mar. 15, 2016 | Jun. 01, 2016
reamplifier Q 000-33-8P 9 8GHz ~ 40GHz| Jun 5| Mar. 15, 20 un (03CH11-HY)
Bilog Antenna TESEQ |CBL6111D| 35414 | 30MHz~1GHz |Nov. 17,2015| Mar. 15, 2016 | Nov. 16, 2016 | cdiation
tog Ante 0 1 1o (03CH11-HY)
SCHWARZBE | BBHA 9120 Radiation
H A 120D-132 1GHz ~ 18GH . 201 Mar. 15, 201 Oct. 07, 2016
orn Antenna cK D 9120D-1326 | 1GHz ~ 18GHz | Oct. 08, 2015 ar. 15, 2016 C (03CH11-HY)
SHF-EHF Horn | SCHWARZBE BBHA917058 Radiation
BBHA 9170 18GHz- 40GHz | Nov. 02, 2015| Mar. 15, 2016 | Nov. 01, 2016
Antenna CK 4 z z|Nov ar ov (03CH11-HY)
Hygrometer TECPEL | DTN-303B | TP140325 N/A Nov. 17, 2015 | Mar. 15, 2016 | Nov. 16, 2016 | _2diation
ygrome 0 1 1 (03CH11-HY)
Spectrum ) Radiation
K ht N9010A [MY54200486 | 10Hz ~ 44GHZ | Sep. 24, 2015| Mar. 15, 2016 | Sep. 23, 2016
Analyzer eysig z °p ar P (03CH11-HY)
Control Turn Radiation
Il EMEC EM 1000 N/A N/A Mar. 15, 2016 N/A
Controller table & Ant Mast ar (03CH11-HY)
AM-BS-450 Radiation
Al M EME N/A 1~4 N/A Mar. 15, 2016 N/A
ntenna Mast C 0-B / m / ar. 15, 20 (03CH11-HY)
Radiation
Turn Tabl EME TT 2 N/A - N/A Mar. 15, 201 N/A
urn Table C 000 / 0-360 degree / ar. 15, 2016 (03CH11-HY)
HUBER SUCOFLEX MY©9837/4 Radiation
RF Cable SUHNEI;: 104 MY28419/4M| 9kHz~40GHz |[Sep. 14,2015| Mar. 15, 2016 | Sep. 13, 2016 (03CH11-HY)
Y28654/4
Rohde & Radiation
i | MF100A 101107 100kHz~40GHz [ May 22, 201 Mar. 15, 201 May 21, 2016
Signal Generator Schwarz S 00 0110 00kHz~40GHz | May 22, 2015 ar. 15, 2016 ay (03CH11-HY)
WLKS1200- Radiation
Filter Wainwright 8sS SN3 1.2G Low Pass |Sep. 29, 2015| Mar. 15, 2016 | Sep. 28, 2016 (OSCHI11I—HY)
WHK1.5/15 Radiation
Filter Wainwright G-10SS SN32 1.5G High Pass | Sep. 29, 2015 Mar. 15, 2016 | Sep. 28, 2016 (03CH11-HY)
WRCT/800/ Radiation
Notch Filter Wainwright | 960-0.2/40- SN11 GSM850 Sep. 29, 2015| Mar. 15, 2016 | Sep. 28, 2016
(03CH11-HY)
8SSK
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«=auanias. FCC RF Test Report Report No. : FW621810B

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 4.90
Confidence of 95% (U = 2Uc(y)) )
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Report No. : FW621810B

Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power)

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest

10 1 0 - 22.99 -
10 1 24 - 23.41 -
10 1 49 - 23.16 -
10 25 0 QPSK - 22.23 -
10 25 12 - 22.33 -
10 25 24 - 22.40 -
10 50 0 - 22.29 -
10 1 0 - 22.02 -
10 1 24 - 22.45 -
10 1 49 - 22.23 -
10 25 0 16-QAM - 21.29 -
10 25 12 - 21.45 -
10 25 24 - 21.46 -
10 50 0 - 21.25 -
5 1 0 23.27 22.98 23.10
5 1 12 23.75 23.63 23.69
5 1 24 23.18 23.09 23.10
5 12 0 QPSK 22.39 22.28 22.39
5 12 6 22.48 22.23 22.32
5 12 11 22.40 22.28 22.32
5 25 0 22.37 22.28 22.35
5 1 0 22.16 22.16 22.26
5 1 12 22.38 22.13 22.26
5 1 24 22.05 22.11 22.20
5 12 0 16-QAM 21.36 21.22 21.36
5 12 6 21.44 21.30 21.22
5 12 11 21.45 21.48 21.30
5 25 0 21.43 21.24 21.52
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest

3 1 0 23.31 23.10 23.29
3 1 7 23.47 23.06 23.24
3 1 14 23.51 23.22 23.17
3 8 0 QPSK 22.51 22.30 22.32
3 8 4 22.42 22.30 22.38
3 8 7 22.41 22.33 22.41
3 15 0 22.28 22.17 22.28
3 1 0 22.15 21.99 22.35
3 1 7 22.30 22.09 22.31
3 1 14 22.12 21.99 22.34
3 8 0 16-QAM 21.42 21.05 21.09
3 8 4 21.42 21.14 21.39
3 8 7 21.51 21.11 2112
3 15 0 21.15 21.33 2117
1.4 1 0 23.35 23.13 23.09
1.4 1 2 23.36 23.20 23.40
1.4 1 5 23.39 23.13 23.39
1.4 3 0 QPSK 23.40 23.27 23.54
1.4 3 1 23.48 23.30 23.49
1.4 3 2 23.69 23.34 23.41
1.4 6 0 22.36 22.22 22.18
1.4 1 0 22.27 22.06 22.52
1.4 1 2 22.63 22.32 22.51
1.4 1 5 22.21 22.09 22.42
1.4 3 0 16-QAM 22.31 22.20 22.22
1.4 3 1 22.37 22.13 22.20
1.4 3 2 22.31 22.13 22.13
1.4 6 0 21.48 21.08 21.18
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<auaniaa. FCC RF Test Report Report No. : FW621810B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.8 4.55 4.55 5.57 PASS
Highest CH - - - -
SPORTON INTERNATIONAL INC. Page Number : A26S-1 of 28
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LTE Band 26 / 10MHz / QPSK

Spectrur |B_=| Spectrur ||=5-‘
Ref Level 30.00 dém  Offset 11.00 68 fef Level 50,00 dBm  Offset 11.00 98
o att 2008 AQT 2 ms @ RBW 10 MHz o At 30d8AQT 2 ms @ RBW 10 MHz
8155 Vow @ 15a Viaw
S S
0. - 0.1 - !
Y
0.01——r" '\ — o —t— — 0.01—— i —; —
i } : : \ :
i \
1603 \ 1803 %
5D | =L |
1E€ - = :
l I
i
1605 1605 }
i
|
i 1 \ | _ i i - 1 \ . |
(CF 819.0 MHz Mean Pwr + 20,00 d8 (CF 819.0 MH2 Maan Pwr + 20,00 d8
v ive Distribution Function Samples: 130000 " Dis Samples: 130000
Mean | Peak | Grest | 0% | 19% | paow | opo1ee | ean | peak | 3 1 10% | 19 | pa% | wo19 |
Trace 1 [ 20.50 dbm | 24,40 dém 3.89 B 2.45 96 3,68 d8 3,80 Eo) Trace 1 [ 20,77 dbm | 25.60 dem 5.02 d8 2,52 dB 4,00 db 4.55 50 oB
——— — e
T
J [ J=Fe [
Dates 12 MAR 2016 13,01 24 Date 12 MAR 2016 18.02 50

LTE Band 26 / 10MHz / 16QAM

Spec Sp
Rof Level 30.00 dém  Offset 11.00 98 Ref Lev .00 dém  Offset 11.00 98
= ALt 30 dE  AQT 2 ms % RBW L0 MHz e Att 20 dE  AQT 2 ms % RBW L0 MHz
@153 View @153 View
a
001 Y - g — = 001 - — —
| \
4 |
1E-03, ‘ 1803
1 i
|
\
166 150 il |
1E-08; 1E-08; 1
- I \ , | | I \ )
(CF 819.0 MHz Mean Pwr + 20.00 d8 (CF 819.0 MHz Mean Pwr + 20.00 da
Yy istril ion Function Samples: 130000 y Cumulative Distril ion Function Samples: 130000
|_Peak | @ | _aom | 3w | ©pawe | oo | Mean | peak | crest | 100 [ e | 0 |
Trace 1 e 2,96 d6. 4.43 di 4.55 d§ 4.04 dB Trace 1 19.97 dém 25.96 dB 6.10 d& 3,13 dB 4.87 4
L—— T — — -
Oate 12 MAR 2015 18.01:34 Date 12 MAR 2016 18.0229

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.27 1.28 3.05 3.04 4.88 4.91 - - - - - -

Middle CH 1.3 1.28 3.03 3.02 4.94 4.93 9.99 9.71 - - - -

Highest CH 1.27 1.3 3 2.99 4.92 4.87 - - - - - -
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LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

=] vy =)
1 L
Ref Lovel 30.00 chm  Oftset 1100 66 = REW RafLavel 90,00 ghm  Offset 11,00 b = ROW 50 bz
e At MdE SWT 632 us e VBW U Mode Auto FFT ke Att W dE  SWT 632 us @ VBW 1004Hz  Mode Autg FFT
SGL Count 1007100 SGL Count 1007100
[@:ri Max (@151 Mar
CLED Tn il [ZETR]] N
N i HL5,00770 Mz [—— 1426150 M|
ks nuly 26.00 dB)| EETA w 2600 di
) A e B " 700000 MH: z . 1283900000 MH4
10 1
} actor 104 1.3
0 dim— - 0 dam—
100 - 10 dai 1
20 dem 20 dem
% 12 et il e £ M b . '* - -
401 40 de
500 dim— 50 ditn—
-0 -60
CF B14.7 MHz 1001 pis Span 2.0 MHz CFB14.7 MHz 1001 pis Span 2.8 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-value | Function | | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
ML e B 15.46 dam e down z | - 14.14 dam e down 20 MHz
Ti B Bi4.0 -10.28 By ndg 71 o ndg
T2 1 g15 -10,57 dam 0 factor T2 1 0 factor
T

Date 12 MAR 2016 175344

Cata 12 MAR 2018 175333

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date 12 MAR 2016 175604

Cata 12 MAR 2018 1756 14

=] vy =)
1 L
Ref Lovel 30.00 chm  Oftset 1100 66 = REW RafLavel 90,00 ghm  Offset 11,00 b = ROW 50 bz
e At MdE SWT  632uc e VAW 100 Mode Auto FFT ke Att W dE SWT Zus @ VBW 100 4Hz  Mode Auto FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
™M [TETRY] 19,40
" — 41930040 MH2|
ki . il e o nuis 2
10 ol 19 — o ryshasa
i Q lacto Q facte \
0 dim— 0 dam— E
! ¥
10 L 10 dan
1
— 20 dem
s | =0 AW ¥ o A 1
411 40
500 dim— 50 dim—
-0 -0
CF 019.0 MHz 1001 pts Span 2.0 MHz CF 519.0 MHz 1001 pts Span 2.0 MHz
Marker | Markar
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-value | Function |
ML e H18.7762 M 15.48 dar e down 13051 W - 15 38 14 40 dam e down
T1 i 816,3538 M 39 dB nda 1 L 11,64 dBm nda
T2 1 519,649 M) -10.45 dam 0 factor T2 1 -11,78 dam 0 factor
T

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

=] vy =)
1 L
Ref Lovel 50.00 dim  Offset 11.00 dB = REW k Raf Laval 50.00 dbm  Offset 11.00 di » RAW
e Att M GE  SWT 632 us e VBW 1004H:  Mode Autg FFT ke Att e SWT 632 us e VBW 1004z Mode Autg FFT
SG6L Count 100/10d SGL Count 100/108
(@71 Max
[T 561 dmm)| [T 13 |
n— B22,55370 MMz — 022,607 70 MM
AR 2600 41| e nitgd .00 di|
i A -~ X 1269600000 M i ! P e i B 1
I 4 I
0 dhm— 7 0 dbm— /
¥ ]
B -10 e
00 dim - =20 dim
D . fon - o - 3 -
Ty e LS =\ = “ada = E
40 d 40 df
50 dim— 50 dfsm —
-60 dBm 60
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 E: 1551 dB o dowrn 12805 MHz | [ 1 13.93 dBm ndB. down
T 1 nds 26.00 d8 1 L -32.05 nds
T2 1  facior 548.5 T2 1 Z  facior
T

Dafe: T2ZMAR 2016 17:58.34

Dais 1ZMARZ018 17.58.45
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LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

[=] [=
1 L
Ref Lovel 30.00 chm  Offset 11.00 66 = RBW 100 1 RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att W dE SWT 12 us @ VBW 300 4H:  Mode &uto FFT
SiL Count 1007100 SGL Count 1007100
(@171 Max (@100 Man
L e H14.39110 MHz]
ki B 2600 4By e o nidg 2600 di|
i T - U Mz i ——r sl o 3049000000 MH:z|
/ 267 .0 3 facto 268.0f
0 dim— —| 0 dam— v —|
! \
10 dém -10 dam |‘A *
}
201 dem 20 dem
e - 5 iy — = -
40 R 40 di
500 dim— 50 dim—
-0 -0
CF B15.5 MHz 1001 pts Span 6.0 MHz CF 818.5 MHz 1001 pts Span 6.0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
ML e 15.90 dam e down - L : 15.45 dam e down 3,039 MRz
T1 1 -10.36 dBy nda 1 i 10,67 dBm nda 26,00 d8
T2 1 -10.44 dam 0 factor T2 1 -10,50 dam 0 factor

Date 12 MAR 2016 18:06 50

Date 12 MARZ018 18.07 43

Middle Channel / 3MHz / QPSK

Middle Channel /l3MHz / 16QAM

Date 12 MAR 2016 17:37.00

[=] [=
1 L
Ref Lovel 30.00 chm  Offset 11,00 ob = ROW 100 b RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att W dE SWT 12 us @ VBW 300 4H:  Mode &uto FFT
SGL Count 1007100 SGL Count 1007100
[@ 100 Max
S — $19.10130 MMz
ki . e o 26.00 di|
1 (1 - ExOl 1 4 3021000000 1|‘
/ / 7"
0 gm— — 0 <ffim— :
4 4
10 dam 3 - 210 dam -
A \
201 dem | 20 dem !
! o~ . " ~ = P o
= 4= El
40 R 40 di
500 dim— 50 ditn—
-0 -60
CF B19.0 MHz 1001 pis Span 6.0 MHz CF 519.0 MHz 1001 pis Span 6.0 MHz
Marker | Marker ]
Type | Ref | Tre | | Function | Function Result | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
ML e " e down B - L e down 3021 WAz
Ti 2 ndg 71 L ndg 26,00 d&
T2 1 0 factor T2 1 0 factor 271
™

Cata 12 MAR 2018 17:37 10

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

[=] [=]
1 L
Ref Lovel 30.00 chm  Offset 11,00 ob = ROW 100 b RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att W dE SWT 12 us @ VBW 300 4H:  Mode &uto FFT
SGL Count 1007100 5L Count 1007100
@170 Max
CLED T6. ¥ B CLED .1 1
S y 09245150 MM e 02197250 Mz
ki ~ Xl 26.00 4By e o N nidg 26.00 di|
e - i T B.003H00000 MH 2 i v i\ 2991000000 M-z
10 1
f 3 facto \ ! / 2 fact
0 dim— 0 dam— .
!
10 A 10 dam -
\ \
\ \
401 40 de
500 dim— 50 ditn—
-0 -60
CF B22.5 MHz 1001 pts Span 6.0 MHz CF 22,5 MHz 1001 pts Span 6.0 MHz
Marker | Marker ]
Type | Ref | Tre | I ¥-value | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
ML e " e down B | - L i ncia down z
Ti 2 a8 71 L ndg
T2 1 0 factor T2 1 Q factor
™

Date 12 MAR 2016 17:38.30

SPORTON INTERNATIONAL INC.
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LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

=] vy =)
1 L
Ref Lovel 30.00 chm  Offset 11.00 66 = RBW 100 1 RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att W dE SWT 19 us @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 Max fo 351 Max
CLED 14,22 o CLED 1 1
N HLHLABANO Sz e 1665000 MHz|
ki 26.00 4By e o nde 26.00 di|
it ey " +-873t00000 M i : oy = - 1.9USH00D00 Mz
7 \ 167.4) [
[ — 0 dam— .
J o
100 B o 10 dai ..‘
20 dim 4 ) 20 dém L it
i f \
” Y, T O . U fr o
g |3t dppecres
40 R 40 di
500 dim— 50 ditn—
&0 -0
CF 1165 MHz 1001 pts Span 10,0 MHz CF 816.5 MHz 1001 pts Span 10:0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
ML e El e down 4875 WHz | - : 13.92 dam e down 4,905 MHZ
T1 i nda 26.00 d8 1 L nda 26,00 d8
T2 1 H18 78 dBm 0 factor T2 1 0 factor

Date 12 MAR 2016 17:4201

Cata 12 MAR 2018 174211

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

=] vy =)
1 L
Ref Lovel 30.00 chm  Offset 11,00 ob = ROW 100 b RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att W dE SWT 19 us @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@170 Max
CLED anm| CLED 1
N H17.52100 MHs e 11961900 Mhz|
ki b nde 26.00 4By e o T nde 26.00 di|
it - Ny LR 1.933H00000 MH4| i ” a AT 1925000000 MHz
== Ii 3 facto 165.7 = 166.4)
PP — . ! 0 dom— J :
- X / \
10 - - <10 B -
! \
20 dim [ 20 dém 1
J % ALV
ot . = AT iy .
40 R 40 di
500 dim— 50 dim—
-0 -0
CF 019.0 MHz 1001 pts Span 10,0 MHz CF 519.0 MHz 1001 pts Span 10:0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
ML e 14 51 dam e down B - 15,688 MA2 i e down 4925
T1 i -11.37 dby nda 1 L nda
T2 1 41 dam 0 factor T2 1 0 factor
T

Date 12 MAR 2016 174432

Cate 12 MAR 2016 174442

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

=] vy =)
1 L
Ref Lovel 50.00 dim  Offset 11.00 di = RBW 100 kHr Raf Laval 50.00 dbm  Offset 11,00 dif = RAW 100 kHz
e Att e ST 1945 @ VBW 300 4Hz  Mode Autg FFT o Att 0 dE SWT 12 45 @ VAW 300 4H:  Mode Autg FFT
SG6L Count 100/10d SGL Count 100/108
(@71 Max
[T V.27 dam| [TETEY] 15,10 dnm|
n— 3100 AH: — 4721.90000 SH:
AR 2608 41| e T nda
i e ~ 915000000 M2 i I USRS,
0 dim— 0.dfm— r
-10 ; -10 dain &
/ Y
20 dem / — <20 dem "
; A -
30y . = = 730 s8R > =
40 d 40 df
50 dism— 50 dibm —
-60 dBm 60
CF B21.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 ndB. down 4. [ 1 14.10 dBm ndB. down 4,565 MHZ
T 1 nds 1 L nds 26,00 d8
T2 1  facior T2 1 -11.58 dam  facior 1
T

Date: 12 MAR 2018 1747

Dals 1ZMARZ01E 17:47 13
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= N (=
Ref Lovel 30.00 chm  Offset 11.00 06 = REW 300 b RatLavel 9000 chm  Offset 11,00 6 e ROW 300 kb
e At A HE SWT  126us @ VBW 1Mz Mode Autg FRT e At MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1P Max [@:Pk Max
CLED T6.04 anm| CLED 16.01 dnm|
ot i 172620 MMz s . B22.0070 Mz
askes - X niB 26.00 db) ik 2600 dB)
it Fa ey ] 1. 9UDHI00D0 Mz i ~ 2 g™ 3, 710000000 Mz
) lactol B4 7 \ 8.4
0 dam- - 0.dém e A
£ 5 ¢ z
10 - 4 10 dam x -\
/ \ { \
201 dem - 20 dem - _
=20 o = - S0dew =
40 da 40 dar
50 dim 50 dibem
-0 -0
CF 019.0 MHz 1001 pts Gpan 20,0 MHz CF 519.0 MHz 1001 pts _Gpan 200 MHz
Marker | Markar |
Type | Ref | Tre ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
ML e 817 2 ] 15.04 d8m e down .30 MHZ | ML L ] 15.01 d8m e down ULz
T1 1 -10.33 dbm nda 26,00 d8 1 i n nda 26,00 d8
] 1 -10.13 ddm 3 factor B8 T2 1 3 factor 84,7
Date 12 MAR 2016 17,4833 Date 12 MAR 2018 17:49.43

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-
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<auaniaa. FCC RF Test Report Report No. : FW621810B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.09 1.09 2.72 2.72 4.5 4.5 - - - - - -

Middle CH 1.09 1.09 2.73 2.7 4.5 4.48 8.99 9.03 - - - -

Highest CH 1.08 1.09 2.72 2.71 4.51 4.47 - - - - - -

SPORTON INTERNATIONAL INC. Page Number : A26S-8 of 28
TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

[=] [=]
1V L
Rof Lovel 30,00 d0m  Ofset 11,00 ob = ROW 30 bz RafLavel 9000 gim  OFset 11,00 db = AOW z
e At M dE  SWT 6324 @ VBW 1004Hz  Mode Autg FFT ke Att W dE  SWT 632 us @ VBW 1004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@70 M T
[ZETEY] ‘ ™M1[1] 14.83 dnm)
1450900 Mz
20 diry 20 dénmy
1 O 1088111888 MHz ‘ 1.08811 1808 MHz,
LA A AN A i - L = =
10 10 - i
0 dim— - 0 dam— 4
\ J \
10 -10 dam r2
20 4 = 20 dém L )
=4 e e & L A
401 40 de
50 i — 50 dm—
-0 -0
CF 0147 MHz 1001 pts Span 2.0 MHz CF 814.7 MHz 1001 pts Span 2.0 MHz
Marker | Markar |
Type | Ref | Tre | | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
ML e 7 deim | - L 14 5098 MRz 14,53 dam |
T1 i Oce Bw 1.088111688 MHz 1 L .92 dBm Oce Bw 1.038111688 MHz
T2 1 | 12 1 7.58 dBm |
—

Date 12 MAR 2016 175212

Cata 12 MAR 2016 175323

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L] =
1 L
Rof Lovel 30.00 dém  Offsel 11,00 0B = ROW 30 bH Ref Lavel 5000 gim  Ofset 11,00 06 = ROW
fo ALL e SWT 632 ps & VBW 100 kH: Mode Auto FFT o ALL A e 8SWT Mode Auto FFT
6L count 100/10d =6l Count 1007100
[ ED .01 dnm| [ ED
20 dim A R ke 20 dam
1093706294 MHz
) P i h AL 2 z o e 1
10 10 v
0 dim— ! o —
/ \ / \
-10 d - -10 dam
20 d =5 7 -
o6 A Lo | v ot ol -1 f
40 40
50 i — 50 dm—
-0 -0
CF 019.0 MHz 1001 pts Span 2.0 MHz CF 519.0 MHz 1001 pts Span 2.0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
ML e 15,01 dam | - ¥ 14.12 d |
T1 i .91 dBm Oce Bw 1.093706294 MHz 1 L Oce Bw 1.090805091 MHz
T2 1 7.35 dBm | 12 1 |

Date 12 MAR 2016 176548

Cata 12 MAR 2018 175553

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

f°P| i‘E’-“
|V L
L 0.00 déim Offset 11.00 db = RBW 30 kHr Raf Lavel 59000 dim  Offset 11.00 dB = REW
e ALt 0 de SWT 632 us e VBW 1004z Mode Autg FFT ke Att e SWT 632 us e VAW 100 Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
M1[1] MI[1]
[
20 dim | 20 dam
oG 1082517480 MHz e B
i e T (s Ve ettt ¥ il = i bnf - - e N
] i 4 7 :
0 dim— 7 " 0 dism— Fi j
10 - 10 e : -
204 w 20 dim 7 =
- it . e A e ARTATY ore <
S0 A 8 - 5] - — - =
40 d 40 df
-50 dim—t -50 dism —t
-6 i 60
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 E: | [ 1 E 14.28 dBm I
T 1 Octe 8w 1.083517483 MHz 1 L Octe 8w 1.090805061 MHz
T2 1 | T2 1 m |
_
i T
| i | 4 [l L]
Cafe: 12ZMAR 2016 17:58.13 Cefe 12MARZ01S 17.58.24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A26S-9 of 28



e a FCC RF Test Report

SPORTON LAB.

Report No. : FW621810B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Date 12 MAR 2016 18:06 16

[=] [=]
1 L
Ref Lovel 30.00 chm  Offset 11,00 ob = ROW 100 b RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Kz Mode Autg FFT ke Att W dE SWT 19 us = VBW 300 4Kz Mode Autg FFT
SiL Count 1007100 L Cout 100/100
i Ma
CLED 17.00 ¢ CLED )
N H16,36810 A1) e 116.11140 MMz
ki . o occalk o 2 #715 MHz| e o . 2721278721 MHz|
10 g oIl =l - 10 = of =7l
\ §
IR — 0 dam— t
\ f
-10 dar ‘. -10 dém - ‘\
20 dim 20 dém
El - L . -
40 R 40 di
500 dim— 50 dim—
&0 -0
CF 0155 MHz 1001 pts Span 6.0 MHz CF 818.5 MHz 1001 pts Span 6.0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug Function | Function Result |
M1 i 1 | M1 ]
T1 i Oce Bw 1 L Oce Bw 2721276721 MHz
T2 1 T2 1
T

Cata 12 MAR 2016 18.07 30

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

[=] [=]
1 L
Ref Lovel 30.00 chm  Offset 11,00 ob = ROW 100 b RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att W dE SWT 19 us @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[TETE] [TETRY] 31 anm|
20 dbm 20 dam 148 Wity
B i 2 2 607 Mz
10 e A = 1 SNV Torthr -
7 T
IR — - 0 dam— E .
\ / \
10 da k 10 da T -
\ \
|
StEhi \\ 20 dém = / o
i - = 30 diim—
40 R 40 di
500 dim— 50 dim—
-0 -0
CF 019.0 MHz 1001 pts Span 6.0 MHz CF 519.0 MHz 1001 pts Span 6.0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | ¥-valug | Function | Function Result |
ML e 2098 Wz 15.39 dam | - 15.31 dam
T1 i 9,89 dém Oce Bw 2.733266733 MHz 1 L 5.43 db Oce Bw
T2 1 10.95 dam T2 1 8.16 dBm
T

Date 12 MAR 2016 17:36.36

Highest Channel / 3MHz / QPSK

=] =)
1 L
Offset 11.00 dé = RBAW 100 kHr Raf Laval 50.00 dbm  Offset 11,00 dif = RAW 100 kHz
swT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att e SWT 12 us @ VBW 3004z Mode Auto FFT
35L Count 1007100
k Mak
[T .13 dim| [T
o 622,67550 40 ——
- - - 4715 MH2 o -
10 = = =Vl 2 1 = =)
/ / \
0 dhm— i 0 dbm— /
{ [ ¥
-in ri “10) deim - ;
/ \ / \
<20 dém \
— = = “Heriia = ~
40 d 40 df
50 dim— 50 dfsm —
-6 dBm 60
CF 022.5 MH2 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 | _Function | Function Resull | Type | Rof | Tre | Y-value | _Function | Function Result |
M1 1 | [
T 1 Octe 8w 1 L Octe 8w 2.706280709 MHZ
T2 1 T2 1
T

Cats 12MAR.Z018

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A26S-10 of 28




<auaniaa. FCC RF Test Report Report No. : FW621810B

LTE Band 26

[=] [=]
1 L
Ref Lovel 30.00 chm  Offset 11,00 ob = ROW 100 b RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att W dE SWT 19 us @ VBW 300 4Hz  Mode Autg FFT
SGL Count 1007100 L Cout 100/100
i Man
™M) [TETRY]
ki e SO B 504496 MHz|
1n = i i A R =
/ | i
= = \
0 dim— - ; 0 dam— "
/ \ \
-1 df 2 10 dem A
/ \
20 dém f \ 20 dem ;
X L
30 dbm— - wA A 25 A
411 dam 413 di
500 dim— 50 ditn—
60 dBm -60
CF 1165 MHz 1001 pis GSpan 10.0 MHz CF 816.5 MHz 1001 pis Span 10.0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-value | Function | Function Result |
ML L m | |- -
Ti B Oce Bw 4.495504486 MHz 71 o Oce Bw 4.495504456 MHz
T2 1 | T2 1
i I w I I
Date: 12 MAR 2016 17:41:40 Date 12MARZ01 17,4150
[=] [=]
1 L
Ref Lovel 30.00 chm  Offset 11,00 ob = ROW 100 b RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att W dE SWT 19 us @ VBW 300 4Hz  Mode Autg FFT
SGL Count 1007100 SGL Count 1007100
[TETE] [TETRY] )
20 dbm 20 dar o E50.60000 Moty
4496 MH2 B #AT5524476 Mz
10 . = 10 e e - =
; ] !
IR — J b 0 dm— . t
\ | \
100 “ 10 dai (, T
201 dem - 20 dém 1
\ VAL & A% A il i -
— 2l e 5 o
40 d
500 dim— 50 ditn—
60 dBm -60
CF 019.0 MHz 1001 pis GSpan 10.0 MHz CF 519.0 MHz 1001 pis Span 10.0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
ML e 14,78 dam | - L 2
Ti B .07 dbm Oce Bw 4.495504486 MHz 71 o Oce Bw
T2 1 9,93 dam = 1 .
- — -
Il | IR | |
Date: 12 MAR 2016 17:44 11 Date 12 MARZ018 17,4421
[=] [=]
1 L
Offset 1100 ob = ROW 100 b RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
swT 1945 @ VBW 300 4Hz  Mode Autg FFT ke Att WdE SWT 19us @ VBW 300 4Hz  Mode Autg FFT
5L Count 100/100
k Mak
[ZETEY] M)
n— uzi —
ez Oe B 504505 MH3 i oce e '
- v ; W il ek A L
10 L == 10 - e =l = )
|
0 dsm— 0 dbm— |
/ i \
-1 5 - -10 e £ .
20 dem 1 20 dem 7 - . :
Lo VI | S0 L Al 1 o 2
40 df
500 dm— 50 dim —
60 dBm- 60
CF B21.5 MHz 1001 pts Span 10,0 MHz CF 215 MHz 1001 pts Span MHz
Marker | Markar ]
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | Y-value | _Function | Function Result |
ML T | [ x 1
Tl 1 Oce 8w 4.505494505 MHz i 1 1 Oce 8w 4. 465534466 MHZ
T2 1 5 T2 1
’ - — -
] ] LIV | | L]
Date: T2MARZ01E 17:45.41 Dals 12MARZ016 17:45.52

SPORTON INTERNATIONAL INC. Page Number 1 A26S-11 of 28
TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Lovel 50.00 dim  Offset 11.00 dé = RBW 300 kHz

lo ALt e SWT 1264 e VBW 1 Mis
GL Count 1007100

Mode dutg FFT

Raf Laval 50 00 dim

ke Att

Offset 11,00 diét = RAW 300 kHz

WHE SWT  126us @ VBW 1MHz  Mode Autg FFT
SGL Count 1007100
M1[1] M1[1]
ke Ocgiw i Oce B 9.030969031 MHz
10 =" I . ol i . L
! / \
0 dim- 0.dém; 4 i
| \ / \
GRECE - 1 dam
]
201 dem ~ 20 dem - -
=30 = T B -
40 da 40 dar
50 dim 50 dibem
-0 -0
CF 019.0 MHz 1001 pts Gpan 20,0 MHz CF 519.0 MHz 1001 pts _Gpan 200 MHz
Marker | Markar |
Type | Ref | Tre ¥-valug I ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 e 1.2 186. dBm | il 8 L 8.612 2 14.99 dBm
T1 1 10 Oce Bw 5.991008551 MHz 1 i 4545 9.47 dém Oce Bw 5.030859031 MHz
T2 1 T2 1 S8 .29 dém
i UNpunEEY - I
Date 12 MAR 2016 17:49.12

Date 12 MAR 2018 17,4822

UHRuRENEY oo

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<auaniaa. FCC RF Test Report Report No. : FW621810B

Conducted Band Edge

SPORTON INTERNATIONAL INC. Page Number 1 A26S-13 of 28
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB
o
Spectrum I Spectrum 7
Ref Level 20,00 dim  Offset 11.00 d& Mode Swasp Ref Level 30.00 dem  Offset 11.00 dg Made Swesp
S6L Count 100/100 SGL Count 100/100
@ 1Rm AvVGPWr @ 1Rm AvgPwr
Limit (fhack t <'[|wr)«
20 4R< 200 p ac
A 5
10 dam 3 10 dem {f \'\
u |
-10 dB \ 10 df .
= = —— 7\ — = — : T
/ \ | | " )
20 - ! -20 dam
: N o~ L]
-30.08 L I -30 des . +
L] [
-40 db e ] 401 clfirr "
- ./ \ i / N e |
\ T » i A Mo,
S et ot ] | [0 e -~ Aty o :
60 dBy -60 dam
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None |
| Tx Power 22.85 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 22.51 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
|__Range Low Rongelp [ RBW Frequency | Power Abs | PowerRel auimit ||| Rangelow | Rangeup | RBW Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz | 813.94945 MHz ~17.86 dBm 4071 dB | -4.86 dB -3.000 MHz | -737.500 kHz 100,000 kHz | B22,09605 MHz 46,15 dBm -68.67 di -33.15 d8 |
-737.500 kHz | -700.000 kHz 20.000 kHz | 813,962 -21.04 dBm | -737,500 kHz | -700.000 kHz 30.000 kHz 922 56504 MHz 51.10 dBm -73.62 dB 30.10 db |
700.000 kHz 7.500 kHz _B15.404 -51.10 dBrm | 700.000 kHz 737.500 kHz 30.000 kHz | B24.00468 MHz -21.33 dBm -43.84 dB 0.33 dB |
737500 kHz 3.000 MHz | 44 737.500 kHz 3.000 MHz | 100.000 kHz 52404185 MHz -18.18 dBm -40.70 dB -5.18 dB
= -y
L JL Ready b, ] Ready CEEEERTRE ) p
Date. 12 MAR 2016 17:23.20 Date: 12 MAR 2016 17 15.07
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] e
Spectru o | [ Spectrum 7
Ref Level 30.00 dém  Offset 11.00 d& Mode Sweep Ref Level 30.00 d8m  Offset 11.00 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ LRm AvgPwr
Limit $heck il
20 df 20
10d 10 dem - =
P—— PLETRTSN \
o dém ! od i
-10 d8 f -10 dB \
-20 db ¥ -20 dB| \‘[‘-
o/ o L o
-30 98 e S r -0 dr <
-40 d R - D T -40 d prpre W
T s A
56T - o =i
60 d 60 dB
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
| Spectrum Emission Mask Standard: None | spectrum Emission Mask Standard: None
Tx Pawer 21.44 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.62 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
|__Range Low Rangelp [ RBW Fraquency | Pawer Abs | PowerRel Atimit__ || RangeLow | Rangeup | REW |  Frequs | Powerabs | powerRel |  aLimit |
F] 37500 kHz | 100.000kHz | 81395815 MHz -24.82 dirm | -46.26 dB | -11.82 dB -3.000 MHz | -737.500 kHz | 100.000kHz | 822 55815 MHz | -21.95 dBm -43.57 di B.95 db |
-700.000 kH2 | 30.000 kHz 813.99531 MH2 5. -737,500 kHz | -700.000 kHz | 30.000 kHz 822509531 MHz -25,58 dBm 47,30 dB 4.6 db |
737.500kHz | 30.000 khz B815.40460 MH2 | 700,000 kHz 737.500 kHz 30.000 kHz | B24.004688 MHz | -26.36 dBm -47.98 dB 5,36 0B |
737.500 kHz 3.000 MHz | | 737.500 kHz 3.000 MHz | 100.000 kH2 B24.04185 MHz -21.54 dBm -43.16 dB 8.54 d
= - =
L JL )8 ] Ready Unnpenusy W p
Date. 12 MAR 2016 17.23 46 Date: 12 MAR 2016 171536

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A26S-14 of 28




SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Spectrum I Spectrum 7
Ref Level 20,00 dim  Offset 11.00 d& Mode Swasp Ref Level 30.00 dem  Offset 11.00 dg Made Swesp
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvVGPWr @ 1Rm AvgPwr
Limit (fhack t <'[|wr)«
20 g8 200 3 20
10 dem i 10 dem fﬂ \\
0 dB ,/ \ 0dem {w
-10 dB \' -10 di
5 B I T — | F N
-20 ‘ -- -20 dam ll
/| L — /J \
] |
e | Py 3 dai | / Ll
/ [ [1 F \
-40 dB L \ - 40 dbi 4
el Sy : o W
A W Ny,
-50, dBm—t— = - A s0d R e e v
eyl J Rt et | PRI
-60 di -60 dBm
CF 814.7 MHz 691 pts Span 6.0 MHz GF 823.3 MHz 691 pts Span 6.0 MHz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None |
| Tx Power 21.59 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.58 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
|__Range Low Ronge Up | RBW Frequency | Power Abs | PowerRel auimit ||| Rangelow | Rangeup | RBW Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz | 813.95815 MHz -18.02 dBm -3961 dB | -3.000 MHz | -737.500 kHz | 100,000 kHz | 82193161 MHz -47.70 dBm -69.28 di -34.70d8 |
-737.500 kHz | -700.000 krz | 30.000kHz |  813.99531 MHz 23 dBm | -737,500 kHz | -700.000 kHz | 30.000 kHz 622 50531 MHz 51,70 dBm 73.20 dB -30.70 dB |
700.000 kHz 7.500 kiz DT 506 Meis S dbrm | 700.000 kHz 737.500 kHz | 30.000kHz | B24,00469 MHz -21.93 dém 43,51 dB -0.93 dB |
737500 kHz 3.000 MHz | 916.05859 MHz ~44.40 dBm 737,500 kHz 3.000 MHz | 100.000 kHz 824.04185 MHz -19 .65 dBm -41.23 dB -6.65 dB
= -y
L 11 Ready b, ] Ready [LITTTTITN 4
Date. 12 MAR 2016 17:23:27 Date: 12 MAR 2016 171520
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] =2
Spectru o | [ Spectrum 7
Ref Level 30.00 dém  Offset 11.00 d& Mode Sweep Ref Level 30.00 d8m  Offset 11.00 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ LRm AvgPwr
Limit $heck il
00 4B 20
10d 10 dem
Al b,
0 dem /V | od \
| \ o
A = — = — = — g
-20 dB 3 '\ ,[ -20 de | A J
al 1 A \\‘[\.
-30 d8 Y b iy -30 der — T o
-40 di M A an s o t
40 weeres o 40 7 -
et VA o rvan,
e = sty el i
60 d 60 dB
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
| Spectrum Emission Mask Standard: None | spectrum Emission Mask Standard: None
Tx Pawer 20.42 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 20.40 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
|__Range Low Rangelp [ RBW Frequency | Power Abs | PowerRel Alimit__ || Rangelow | Rangeup | REBW | Fr | PowerAbs | PowerRel |  aLimit |
z 37.500 kHz | _100.000 kHz | 813.93204 MHz 27.06 dBm | 4747408 | -14.06d8 -3.000 MHz | -737.500 kHz | 100,000 kHz | 52254945 MHz | -25,66 dBm ~46.06 dB 12,66 08 |
~700.000 kHz 30.000 kHz -29.53 dBm -8.53 dB 737,500 kHz -700.000 kHz 30.000 kHz 822,59531 MHz -28.01 dBm -48.41 dB -7.01d8 |
737.500kHz | 30.000 khz -8.30.dB 700,000 kHz 737.500 kHz 30.000 kHz | B24.004688 MHz | -28.33 dBm -48,73 dB 7.33d8 |
737.500 kHz 3.000 MHz | | 44-dB 737.500 kHz 3.000 MHz | 100.000 kH2 B24.04185 MHz -25.20 dBm -45.61 dB 12.20 dB
= - =
L Jik J 4 )8 ] Ready [P ) p
Date. 12 MAR 2016 17.23:39 Date: 12 MAR 2016 17:15:29

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 20.00 dém Offset 11.00 d&

SGL Count 100/100

Mode Swaep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.00 dg Mode Sweep

@ 1Rm AvVGPWr @ 1Rm AvgPwr
Limit fheck t Gheck
20 48520 7 |||J
I \I 10 dém rl
H | |
m 0 dem 1
A | [
\ | -10d T T
11 — — 1 ]\
¥ 1 20 dam -
i/l L 30 dr (
1t ‘
\ -400 di :
[ ) / I,
A R Ay f e W
AR PR PR i s0d ALY I = -
I B -
A ‘:Sﬂ“‘dﬁw‘ﬁf"r
CF 815.5 MHz 691 pts Span 10.0 MHz CF 822.5 MHz 691 pts Span 10.0 MHz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None |
| Tx Power 22.49 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 22.31 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
|__Range Low Range Up | RBW Frequency | Power Abs | |__Range Low Range Up | REBW | Frequency | PowerAbs | PowerRel |  aALimit
-5.000 MHz 100.000 kHz | 813.95526 MHz -17.32 dBrm -5.000 MHz -1,538 MH2 100,000 kHz | 810.98460 MH2 -43.40 dBm -6 di -30,40 dB |
-1.538 MHz 30.000 kHz | 813.99063 MHz -21.48 dBm | -1,538 MHz -1.500 MHz 30.000 kHz £20,09063 MHz -53.25 dBm 5.56 dB - |
1.500 MHz 817.00937 MHz -53.97 dBm | 1.500 MHz 1,538 MHz 30,000 kHz | B24,00937 MHz -21.09 dBm -43,39 dB |
1.533 MHz -] 327 MHz ~40.42 dBm 1,538 MHz 5.000 MHz | 100.000 kHz 824.04474 MHz -15.00 dBm -37.39 dB
= - -y
| Read |
L L ¥ 1 ] Ready [ETTETTETR 4
Date. 12 MAR 2016 17.21:17 DCate: 12 MAR 2016 17 18:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date. 12 MAR 2016 17:11:10

] =2
Spectru o | [ Spectrum 7
Ref Level 30.00 dém  Offset 11.00 d& Mode Sweep Ref Level 30.00 dém  Offset 11.00 d8 Maode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ LRm AvgPwr
Limit ¢hack
20 48520
10d 10 dem
0 dBfm e e e O 4 i TN .
| |
A6 db | ads i |
P i o — ] ]
-20 de 3 1 -20 di ‘f :
i/ \ | \h
-30 dB fif Y -30 dir —F Lavs =
i, L | P T o T
~40 dBm A 0 e W
-50 50 dim
60 di 60 dB
CF B15.5 MHz 691 pts Span 10.0 MHz CF 822.5 MHz 691 pts Span 10.0 MHz
| Spectrum Emission Mask Standard: None | spectrum Emission Mask Standard: None
Tx Power 21.50 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.50 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
|__Range Low RangeUp [ RBW Fraquency | Pawer Abs | PowerRel Atimit__ || Rangelow | Rangeup | RBW | Fr | PowerAbs | PowerRel |  aLimit |
-5.000 MHz -1536 MHz | _100.000 kHz | 513.95526 MHz 26,41 dBrm 4791408 | -13.41d8 -5.000 MHz | 1,536 MHz | 100,000 kHz | B20,95526 MHz | -26,59 dBm 48,00 db 135908 |
-1.538 MHz -1.500 MH2 30.000 kHz 813.99063 MHz 9 = S -1.538 MHz -1.500 MHz 30.000 kHz £20,99063 MHz -29.53 dBm -51.13 dB -2.63dE |
1.500 MHz _30.000 kHz £17.00837 MHz | 1.500 MHz 1,538 MHz 30.000 kHz | 824,00837 MHz | -29.62 dBm -51.11dB -8.62 dB |
1.538 MHz | | B817.04474 MHz 1.538 MHz 5.000 MHz | 100,000 kHz B24.04474 MHz -25.49 dém -46.98 dB -12.48 dB
— Mg =
L JU )i | Ready  RRNERRNNN W P

Date: 12 MAR 2016 17 19:10

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

o
Spectrum I Spectrum 7
Ref Level 20,00 dim  Offset 11.00 d& Mode Swasp Ref Level 30.00 dem  Offset 11.00 dg Made Swesp
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvVGPWr @ 1Rm AvgPwr
Limit fheck t <'[|wr)«
20 dfn 20 i
- o
10 dam T ‘i 10 dem I
| | J \
0 de == odem
B | /]
10 dB - —— ‘| ) — — - A0 1 IF T
| \\ 1 | I
20 | 1 -20 dBm ‘| " \LI
-30.08 5 fl -30 des - ",‘ L
40 dB / \ [l 40 dh i \ A l.
40 dB 7 T " J T = 7 40 dbirr T .l Pl g
el o N A\ i / fa |\ J e, K
-50 dBm— Wy <y f 3 7 i i§ 50 d 7 = e
S ST [ o A T L —— —
60 db o L Y
CF 815.5 MHz 691 pts Span 10.0 MHz CF 822.5 MHz 691 pts Span 10.0 MHz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None |
| Tx Power 20.92 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.28 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
|__Range Low Ronge Up | RBW Frequency | Power Abs | PowerRel atimit |||l Range Lo Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-5,000 MHz 100.000 kHz [ 813.95526 MHz -18.84 dBm -39.76 dB | -5.84 dBl -5.000 MHz 1536 MHz | 100,000 kHz | B10.02665 MHz 44,19 dém 65,48 dB 31,1908 |
-1.538 MHz 30.000 kHz | £13.99063 MHz S4dem | -4446d8 S4.dB -1.538 MHz -1.500 MHz 30.000 kHz £20,09063 MHz -54.94 dBm 76.22 dB -33.94.d8 |
1.500 MHz 817.00937 MHz 2 dBm | 1.500 MHz 1,538 MHz 30,000 kHz | B24,00937 MHz -22,89 dBm -+3,17 dB -1.89.d8 |
1.533 MHz | 919.27581 MHz .17 dBm 1,538 MHz 5.000 MHz | 100.000 kHz 824.04474 MHz -17.88 dBm -39.17 dB -4.88 dB
= - -y
I il Ready o ] Ready [ETTETTETR 4
Date: 12 MAR 2016 17.10.53 Date: 12 MAR 2016 17 1852

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrui

Spectrum

Kl

Ref Level 30.00 d&m
SGL Count 100,100

Offset 11.00 d& Mode Sweep

Ref Level 30.00 d8m
SGL Count 100/100

Offset 11.00 dB Mode Sweep

@ 1Rm AvgPwr @ LRm AvgPwr
Limit ¢hack
00 4B 20
10d 10 dBm
0 dam e H ad i ].,‘” = I
-10 d8 ; \ - -10dB ! \
| I 1 |
-20 d8 H — 20 e 4 H
) \
-30 g8 fif oo -30 dr e
- T e . ISR P -
-40 dem— S et v
L~
-50 50 dim
60 di -60 dB
CF B15.5 MHz 691 pts Span 10.0 MHz CF 822.5 MHz 691 pts Span 10.0 MHz
| Spectrum Emission Mask Standard: None | spectrum Emission Mask Standard: None
Tx Power 20.45 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 20.51 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
|__Range Low RangeUp [ RBW Fraquency | Pawer Abs | PowerRel Atimit__ || Rangelow | Rangeup | RBW | Fr | Powerabs | powerRel |  atimit |
-5.000 MHz -1.538 MHz | _100.000 kHz | B13.95526 MHz 2662 dbm | 47270 | -13.62dB -5.000 MHz ~1.538 MHz | 100,000 kHz 520,02628 MHz -28,83 dBm 45,33 dB
-1.538 MHz 1500 MHz | 30.000 kHz 813.99063 MHz 31.83 dém E -10.83 dB -1,538 MHz | -1500 MHz | 30.000kHz | 820,00063 MHz | -30.64 dBm S114dB
1.500 Mz _30.000kHz | 817.00937 MHz | et il 1.500 MHz 1538 MHz | 30.000kHz | B824.00937 MHz | -30.36 dBm -50.87 dB
1.538 MHz | |__817.04474 MHz .68 d |l 1.538 MHz 5.000 MHz | 100,000 kHz B24.04474 MHz -27.78 dBm -43.29 dB
- -
L I Y J1 ] Ready  RNRNRARS W i
Date. 12 MAR 2016 17.11:02 Date: 12 MAR 2016 17/19:02
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.00 d8 Mode Swasep

Ref Level 30.00 dam
SGL Count 100/100

Offset

(@ 1Rm AvgPwr

11.00 d8 Mode Sweep

@ LRm AvgPwr
Limit (fhack Fhieck |
20 485200 1
F f
. L[] d il
10 derm | 1 t 10 dem T
0 dB 1 0 dem J !
/' I
10 dB 1 —~ — 10d i
" T | \
A -20 dim )
- 0
30 08 d | -30 dler [ j ‘kf
] | / R
40 dB i L A 40 db \
¥ 17 'y G T
by i) (N f . i} Wad
-50 dffiy =Ty 50 d X = = = <
A — e L 0 "I m— e
CF B16.5 MHz 691 pts Span 15.0 MHz CF 821.5 MHz 691 pts Span 15.0 MHz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None |
Tx Power 21.99 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 22.02 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
[ RBW Frequency | Power Abs | PowerRel ALimit | Range Low Range U] REBW Frequency | PowerAbs | PowerRel |  ALimit
z 100.000 kHz | 813.95162 MH; -2 4577dB [ -117 -2)536 MH2 | 100,000 kHz | B15,03385 MH2 40,56 dBm -62 .58 dB -27.56 08 |
H2 20 -2.500 MHz 30.000 kHz £18,98125 MHz -59.23 dBm ) dB -38.23dB |
2.500 MHz 2538 MHz | 30.0D0kHz | B24.01B75 MHz -27.32 dBm de -6.32 dB
2.538 MHz L 7.500 MHz | 100.000 kHz B24.04838 MHz -22.51 dBm 44.53 dB -2.51 dB
= -y
r v ] Ready [TTTTTTITN ) Y
Date. 12 MAR 2016 17:25.05 Date: 12 MAR 2016 17.27-18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] =2
Spect > || Spectrum 7
Ref Level 30.00 dém  Offset 11.00 d& Mode Sweep Ref Level 30.00 dém  Offset 11.00 d8 Maode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ LRm AvgPwr
Limit $heck PARS
20 48520 ‘
10d | 10 dem
— | B e s o = core | A AN,
I i | |
1048 g ——— —— —~ - -10 dB T i
i I 1] ]
S | 20 dp + J;
[ “ / \
-30 db A it -30 dér 1 4
e \ e e ANirdn i R TP PR
40 di— S . : 40 e~ MEns = Y
R, A s i,
-50 50 dim
60 d 60 dB
CF 816.5 MHz 691 pts 8pan 15.0 MHz CF 821.5 MHz 691 pts Span 15.0 MHz
| Spectrum Emission Mask Standard: None | spectrum Emission Mask Standard: None
Tx Power 21.61 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.40 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
|__Range Low Range Up | Frequency | Power Abs | Power Rel Alimit || Rangelow | Rangeup | RBW | Fr | PowerAbs | PowerRel |  aLimit |
-7.500 MHz -2.538 MHz 813.95162 MHz -29.02 dém | -50.63dB | -16.02 dB -7.500 MHz | -2538 MHz | 100,000 kHz | B18.95162 MHz | -29.74 dBm S51.14dB “16.74 dB |
-2.538 MHz 813.98125 MHz 3.23 dBm -54.84 0B | -12.33 dB -2,538 MHz -2.500 MHz 30.000 kHz 218,99125 MHz -33.42 dBm -54.82 dB -12.424dB |
2.500 MHz . £ & MHz | 1d8 | 2,500 MHz 538 MHz 30.000 kHz | 82401875 MHz | -33.02 dBm -54.42'dB -12.02 dB |
2.538 MHz 100.000 kHz | __819.07015 MHz -50.64 db |l 2.538 MHz 7.500 MHz | 100.000 kHz B24.04838 MHz -27.84 dBm 4924 di -14.84 dB
= - =
L Jit [ LLLL )] 3 4 i ] Ready ennpepusy Gl 7
Date. 12 MAR 2016 17.29.08 Date: 12 MAR 2016 172745

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
Spectrum I Spectrum 7
Ref Level 20,00 dim  Offset 11.00 d& Mode Swasp Ref Level 30.00 dem  Offset 11.00 dg Made Swesp
SGL Count 100/100 SGL Count 100/160
@ 1Rm AvVGPWr @ 1Rm AvgPwr 5
Limit fheck Fheck |
20 48520 1
n i
10 dem i - 10 dim }Hl |
o |“l o dem H‘
|
10 0 = —— — - - and —
[ l | [
-20 d \ -20 dem ﬂ‘ T
.1 ,
-30 d8 ] - -30 der J] u‘}
[ W N [ | yo)
40 dB a - s 40 db J | .‘b
/ ' IR £\ L
y . % [ f\ ol A by, -
50 dBj o W X T 50 clgfm- =
o e A7 a7 | 7 Y70 1 I
- A ! T L P
L e - = tlam—- =
CF 816.5 MH2 691 pts Span 15.0 MHz GF 821.5 MHz 691 pts Span 15.0 MHz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None |
Tx Power 21.03 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 20.94 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
[ RBW Frequency | Power Abs | PowerRel ALimit ||| _Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
z 100.000 kHz | 813.95162 MH -22.09 dBm -43.12.dB | -9.09 dB -2)536 MH2 | 100,000 kHz | B15,03385 MH2 -42.71 dBm -63.65 dB -20.71 dB |
Hz 20 49,91 d8 | 579 dB -2500 MHz | 30.000 kHz 818,08125 MHz -60,22 dBm -91.16 db -30,22 b |
2.500 MHz -81.07.dB. -39.0¢ d8 2538 MHz | 30.0D0kHz | B24.01B75 MHz -26.30 dBm -49.23 dB -7.30 dB |
2538 MHz | -51.02 dB 26.99 7.500 MHz | 100.000 kHz 624.04838 MHz -24.43 dBm -45 42 dB -11.49 dB
= -y
L L Ready ) 4 ] Ready [ETTETTETR 4
Date: 12 MAR 2016 17:2518 Date: 12 MAR 2016 17.27:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] =2
Spect > || Spectrum 7
Ref Level 30.00 dém  Offset 11.00 d& Mode Sweep Ref Level 30.00 d8m  Offset 11.00 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R7m AvgPwr @ LRm AvgPwr
Limit ¢hack PARS
20 48520 ‘
10 d | 10 dem
0 dém | LS e od O O N RIS S
||
-10 dBy — . Ii‘__ — o -10 dB &
-20 db ; l -20 d| \\ +
| \
4 3
-30 d8 Y 30 dr T
e ah b I FR s N oo R
40 din o 1| i s
e
-50 50 dim
-50 di -60 dB
CF B16.5 MHz 691 pts Span 15.0 MHz CF 821.5 MHz 691 pts Span 15.0 MHz
| Spectrum Emission Mask Standard: None | spectrum Emission Mask Standard: None
Tx Power 20.67 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 20.39 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
|__Range Low Range Up | Frequency | Power Abs | Power Rel Alimit || Rangelow | Rangeup | RBW | Fr | PowerAbs | PowerRel |  aLimit |
-7.500 MHz -2.538 MHz 813.95162 MHz -31.17 dir | -51.84dB | -18.17 dB -7.500 MHz | -2.538 MHz | 100,000 kHz | 81895162 MHz | -31.15 dBm 51.54 dB 18,15 d8 |
-2.538 MHz 813.98125 MHz -34.75 dBm -2,538 MHz -2.500 MHz 30.000 kHz 218,99125 MHz -34.71 dBm -55.10 dB -13.71dB |
2.500 MHz 3 H & MHz | 3 dBm | 2,500 MHz 538 MHz 30.000 kHz | B24.01B75 MHz | -34.52 dBm 54,91 dB -13.52 8 |
2.538 MHz 100.000 kHz | 819.07015 MHz -30.50 dBm 2,538 MHz 7.500 MHz | 100.000 kHz B24.04838 MHz -26.92 dBm -49.31 dB -15.92 di
- Y
| Read m
L I y J1 ] Ready  RNRNRARS W i
Date. 12 MAR 2016 17.26.:34 Date: 12 MAR 2016 17:27:37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 20.00 d8m Offset 11.00 de Mode Swasp Ref Level 30.00 dém Offset 11.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr -
Limit fheck ""ﬂ'””"r
20 dBm 220 20 ¢Bm 20t p
[ ‘
10 dBrm \ 10 dem I t
M il A
108 o — = — <10l i \.[
| | \l
-20 5 -20 dam — ]
l i ,
-30 dB) -30 dBr T 1 T
o | I [ i /g
40 dB v 40 T T,
| ) il 2%
-50 dir — S - . o ML : I bl
60 : - oo | [f oot -
CF 819.0 MHz 691 pts Span 20.0 MHz CF 819.0 MHz 691 pts Span 20.0 MHz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None |
Tx Power 22.06 dBm Tx Bandwidth 10.000 MHz RBW 100,000 kHz Tx Power 22.28 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
|__Range Low Range Up | RBW Frequency | Power Abs | PowerRel Alimit || Range Love Rangeup | RBW | Frequency | PowerAbs | PowerRel |  alimit
-10.000 MHz 100000 kHz | 613.94799 MHz -36.55 dBm -58.62 dB | 2355 dB || | ™ 10,000 MHz 5,038 MHz | 100,000 kHz | B13,91897 MHz 53,97 dém 76.25 dB 30,97 06 |
-5.038 Mz 813.98135 MHz -63.2268 | -5,038 MHz -5.000 MHz | 30.000kHz | 81398125 MHz 57,62 dBm -79.80 dB -36.62 d8 |
_5.000 MHz B24.0187S MHz -80.40 dB. 5.000 MHz 5.038 MHz 30.000 kHz | 82401875 MHz -40.87 dBm -63.15 dB -19.87 dB
5.038 MHz 027.82457 MHz -74.77 dB 5.038 MHz 10.000 MHz | 100.000 kHz 524.11005 MHz -37.05 dBm -58.33 dB -24.05 dB
L JL Ready LLLL L) a 4 i ] Ready 4
Date. 12 MAR 2016 17:3256 Date: 12.MAR 2016 17.33 06
Band Edge / Full RB
Spectrum | L
Ref Level 30.00 dém Offset 11.00 de Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS
2
20 dBm 200
10 dBm
0 dBim A P AP AN AN A A IS A NP A ey,
-10 dBm JIJ \1
-20 dBm f \_
-30 dém /1["’ \“\
A B ettt AN AP b,
& A . -
30 BB
-50 dém
-60 dBm
CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
T« Power 21.29 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
| _Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit |
-10.000 MHz | -5.038 MHz | 100,000 kHz |  B13.86093 MHz -33.97 dBm -55.25 dB | -20.97 dB
-5.038 MHz | -5,000 MHz | 30.000 kHz | 813,98125 MHz -37.78 dBm -58.07 dB |
5,000 MHz 5.038 MH2 30,000 kHz | 824.01875 MHz | -36.14 dBm 57.42.dB
| 5.038 MHz 10.000 MHZ 100.000 kHz 824.05201 MHz -31.17 dBm -52.46 dg
| bl Ready  QARNANNUAS W6

Date: 12.MAR.2016 17:32:27

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Lavel 20.00 d&m

Offset 11.00 d&

SGL Count 100/100

Mode Swaep

Ref Level 30.00 dam

Offset 11.00 dg

Mode Sweep

SGL Count 100/100

@ 1Rm AvgPwr @ 1Rm AvgPwr -
Limit fheck Iulﬂinu'i
20 gl 200 20 dbm 20t _
10 dBrm }ﬂL 10 dBm [”l
0 dem F l
— - -10d l
\
-20 dam ! = 1 ‘\J
i / —
i Il - il ail
| 40 T i L
M \ i J \ J ) ant \
‘ e el \\ Spd f t T ¥ ™y | ——— > =
i N e e
PP [ i » S
CF 819.0 MHz 691 pts Span 20.0 MHz CF 819.0 MHz 691 pts Span 20.0 MHz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None |
Tx Power 20.66 dBm Tx Bandwidth 10.000 MHz RBW  100.000 kHz Tx Power 21.02 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
|__Range Low Ronge Up | RBW Frequency | Power Abs | PowerRel ALimit | Range Low Rangeup | RBW |__Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz 100.000kHz | 813.94799 MHz -37.74 dBm -58.40 dB | 7 [ -t0.000 MHz -5.038 MHz | 100,000kHz | B13,91857 MHz 54,91 dBm 93 di 41,91 dB
-5.038 Mz 813.98135 MHz t -52.58.68 | -5,038 MHz -5.000 MHz | 30.000kHz | 81398125 MHz -59.57 dbm 80,59 dB -38.57 db |
_5.000 MHz _824.01875 MHz 5.000 MHz 5,038 MHz 30,000 kHz | 82401875 MHz -4+1.94 dBm -62.96 dB 94 4B |
3.038 MHz £24.05201 MHz 5,038 MHz 10.000 MHz | 100.000 kHz B24.05201 MHz -38.70 dBm -53.72 dB 70 dB
L JL y b, ] Ready p
Date: 12 MAR 2016 17.32:48 Date: 12.MAR 2016 17.33.13
Band Edge / Full RB
Spectrum | nél
Ref Level 30.00 dBm Offset 11.00 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS
o
20 dEm 200
10 dBm
0 dem e A et PP P S M i N o
-10 dBm f( \\
-20 dBm Jl \L
-30 dBm 1{,'/ !
o e e andl F i e A Ain ]
40 Upai=
=50 dBm
-60 dBm
CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 20.42 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
| _Rangelow | Rangeup | RBW | Frequency | Power Abs PowerRel |  ALimit |
10,000 MHz | 5038 MHz |~ 100,000 kHz | £13,91897 MHz -5465dB | -21.23dp
-5.038 MHz | 5,000 MHz | 30.000 kHz | B813,98125 MHz 9dB | -17.86 dB
5,000 MHz 5,038 MHz 30.000kHz | 824.01875 MHz | -57.95 deg -16.53de
| 5.038 MHz 10,000 MHz 100.000 kHz 824‘D52El_1 MHz -32.75 dBm -53.17 dB -19.75 dB
| ]'[ ] Ready [T ) p

Date: 12 MAR.2016 17:32:38

SPORTON INTERNATIONAL INC.
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Conducted Spurious Emission
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band

26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

[ tr (=
Ref Level 0,00 dém Offset 11.00 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (hack Limit r_lnprv
1o ddpe I;um»mm INE_ABS 10 ddRE I;mws-nw LINE_ABS
PURIOUS. LINE ABS_ E SIS LINE_ABS_
-20 dBr
-30 dBrr
=1 dBm
TN Y S
50 dBi I_
-70 dBny
-8 de
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 810.80485 MHz -54.77 deém -41.77 4B 30,000 MHz 811.000 MHz | 100.000 kHz 810.80485 MHz 5491 dém -41.91 dB
827,000 MHz 1,000 GHz 100.000 kHz | 037.3501E5 MHz | -5@,61 dBm | ~45.61 0B 827,000 MHz 1,000 GHz 100.000 kHz | 004,72877 MHz | -58.70 dBm |
000 GHz | 1.000 MHz 1.62909 GHz -47.26 dBm -34.26 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.77531 GHz -48.21 dBm
100 GHz 000 GHz | 1.000 MHz 5.98625 GHz | -43.59 dBm -30.58 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.99825 GHz -43.43 dBm -30.43 dB
7.000 GHz 2.000 GHz 1.000 MHz 069 -43.35 dBm -30.35 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.05874 GHz -43.25 dBm -30.25 dB
il i
[ i ] TN o [ il O -
Date 12 MAR 2016 175438 Date 12 MAR 2016 175532

Middle Channel / QPSK

Middle Channel / 16QAM

[
Ref Level 0,00 dBm  Offset 11.00 db Mode Auto Sweep RefLevel 0,00 dém  Offset 11.00 d& Mode Auto Sweap
SEL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (heck Limit llnnrr
[;I'IFI*I‘J\/|$ INE_ABS o AEHF' I#F'HI’E')I/!‘? INE_ABS
OUS_ LINE_ABS_ ABS_
-30 der
=1 dBm
o e ¥ B
- -50.dB =
70 g
-80 dBii
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 81080485 MHz -59.37 dBm ~46,37 0B 30,000 MHz 611.000 MHz | 100.000 kHz 810.91454 MHz -58.95 dém -45.95 dB
1.000 GHz 100.000 kHz | 00553856 MHz | -58,40 dBm -45,40 B 827.000 MHz 1 100,000 kHz | 838.56583 MHz | -59,38 dBm | -45.38 dB
3.000 GHz | 1.000 MHz -47.19 dBm 19 dB 1.000 GHz 3.000 GHz 1.000 MH 2.64984 GHz -49.28 dBm -35.28 dB
100 000 GHz | 1.000 MHz 3.36 dBm -30.36 48 3.000 GHz 1.000 MHz | 6.99925 GHz .51 dBm -30.51 dB |
7.000 GHz 2,000 GHz 1.000 MHz j -43.32 dBm -30,32 B 7.000 GHz 1.000 MHz 7.08924 GHz -43.49 dBm -30.45 dB
g g
L L ] VNI o

Date. 12 MAR 2016 175708

Date. 12 MAR 2016 1758 03

i &
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

[ tr (=
Ref Level 0,00 dém Offset 11.00 dB Mode Auto Swesp Ref Lavel dBm Offset 11.00 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck PAR Limit l_]rmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS |
1o dift— = 1o ddfF—f
OUS. LINE_ABS_ | SpUmi
-20 dBr
-30 dem
-40 dBm
_.h .
~ - 50 98
-70 dBmy
-80 dBm
-9 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[Btart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 811.000 MHz I 100.000 kHz 732.74388 MHz -59,13 dBm .13 30,000 MHz 811.000 MHz | 100.000 kHz 790.11869 MHz -59.21 dBm
1,000 GHz 100.000 kHz | 827.08841 MHz | -56.73 dBm | 827,000 MHz 1,000 G 100000 kHz | 82725024 MHz | -56.85 dim | :
000 GHz | 1.000 MHz 1.64508 GHz -47.20 dBm 1.000 GHz 3,000 GHz 1.000 MHz 1.64608 GHz -48.02 dBm -35.02 dB
000 GHz | 1.000 MHz 5.99825 GHz | -43.70 dBm 3.000 GHz 7,000 GHz | 1.000 MHz | 5.98975 GHz -43.66 dBm 30,66 d8
2,000 GHz 1,000 MHz 7.04724 Ghz -43.46 dém 7.000 GHz 2,000 GRz 1.000 MiHz 7.04624 GHz -43 .45 dém -30.45 dB
LTI g T -
[ LI L J1 CHNRTDY e
Date 12 MAR 2016 175838 Date 12 MAR 2016 150034

LTE Band

26 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date. 12 MAR 2016 17:35:34

VITHII e

Date. 12 MAR 2016 17.36°28

n (= e | [
Ref Level 0,00 dBm  Offset 11.00 db Mode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rflmrv Limit llrlnrv
(= BPLIRIOUS INE_ABS 2 _BPURIOUS INE
-10 deHFE— 4 -10 deRE—} .
RIOUS. LINE_ABS_ WIOUS L] =
0 dBr
-30 dBm
~40 dim
sy iy
. -50.dB =
70 g
-80 dBii
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spuricus Emissions Spurious Emissions
| Rangelow |  Range up RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 810.B0485 MHz -54.16 dem -41.16 0B 30,000 MHz 611.000 MHz | 100.000 kHz 81080485 MHz -55.80 dém -32.60 dB
1.000 GHz 100.000 kHz | 820.33317 MH -58.63 dBm -45,63 0B 827.000 MHz 1.000 GHz 100,000 kHz | 58,59 dBm | -45.50 dB
000 GHz | 1.000 MH 1.62859 GH: -47.17 dBm - dB 1.000 GHz 3.000 GHz | 1.000 MH -49.33 dBm -35 B
7.000 GHz | 1.000 MHz 6.98925 GHz -43.76 dBm -30.76 48 3.000 GHz 7.000 GHz 1.000 MHz -43.73 dBm -30.73 d8
9.000 GHz 1.000 MHz -43.45 dBm -30.45 dB 7.000 GHz 9.000 GHz 1.000 MHz -43.30 dBm -30.30 dB
w

Wi e

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band

26 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

[ tr (=
Ref Level 0,00 dém Offset 11.00 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (hack Limit r_lnprv
1o ddpe I;um»mus; INE_ABS 10 ddRE I;mws-nw LINE_ABS
PURIOUS. LINE ABS_ E SIS LINE_ABS_
-20 dBr
-30 dBrr
=1 dBm
G s g -
50 dBi
-70 dBny
-8 de
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 810.41454 MHz -58.85 dBm -45,85 0B 30,000 MHz 811.000 MHz | 100.000 kHz 737.42754 MHz -59.26 dBm 45,26 dB
827,000 MHz 1,000 GHz 100.000 kHz | 53157 MHz | .65 dBm | ~45.65 4B 827,000 MHz 1,000 GHz 100.000 kHz | 830.02448 MHz | -58.55 dBm | -45.65 0B
000 GHz | 1.000 MHz dBm 4.71 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.81330 GHz -48.02 dBm -35.02 d&
100 GHz 000 GHz | 1.000 MHz 6.99575 GHz | -43.68 dBm -30.66 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.99725 GHz -43.68 dBm -30.68 dB
7.000 GHz 2.000 GHz 1.000 MHz 7.05024 GHz -43,18 dBm -30.1% dB 7.000 GHz 2.000 GHz 1.000 MHz 7.05374 GHz -43.42 dBm -30.42 dB
il i
[ i TN o [ il O -
Date 12 MAR 2016 17.38°05 Date 12 MAR 2016 17:38:59

Highest Channel / QPSK

Highest Channel / 16QAM

[
Ref Level 0,00 dBm  Offset 11.00 db Mode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SEL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (heck Limit llnnrr
[;I'IFI*I‘J\/|$ INE_ABS o AEHF' I#F'All’i')l/k‘? INE_ABS
OUS_ LINE_ABS_ ABS_
-30 der
=1 dBm
PP, ey
. -50 d
70 g
-80 dBii
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 733.52449 MHz -59.32 dém ~46,32 0B 30,000 MHz 611.000 MHz | 100.000 kHz 730.01174 MHz -59.23 dém -45,23 dB
1.000 GHz 100.000 kHz | 828.81450 MHz | -56.91 dBm 827.000 MHz 1 100,000 kHz | 2 1 MHz | -57.94 dBm |
3.000 GHz | 1.000 MHz 1.64259 GH. -47.58 dBm 1.000 GHz 3.000 GHz 1.000 MH 2.68933 GHz -49.27 dBm
100 000 GHz | 1.000 MHz £.99925 GHz | 3.73 dBm E 3.000 GHz 1.000 MHz | 6.99BZ5 GHz -43.44 dBm
7.000 GHz 2,000 GHz 1.000 MHz 7.05024 GHz -43.41 dBm -30.41 B 7.000 GHz 1.000 MHz -33.45 dBm
g

Date 12 MAR 2016 1740 35

VINHTIE e

Date. 12 MAR 2016 17 41:28
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band

26 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

[ tr (=
Ref Level 0,00 dém Offset 11.00 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack Limit r_lnprv
10 &dH\" I;l'lil-‘l‘]\l.‘i INE_ABS 10 aw’iv I{F'\IIFE')IW LINE_ABS
PURIOUS. LINE ABS_ E SIS LINE_ABS_
-20 dR
-30 dii
=1 dBm
e e -
! 50 dB |
-70 dBny
-0 dBm
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
30,000 MHz 811.000 MHz | 100.000 kHz 810.02424 MHz -47.00 dBm -34,00 dB 30,000 MHz 811.000 MHz | 100.000 kifz 81002424 MHz -50.29 dém
827,000 MHz 1,000 GHz 100,000 kHz | 827.25024 MHz | -58,56 dBm ~45,56 dR 827,000 MHz 1,000 GHz 100.000 kHz | 002,30919 MHz | -58.72 dBm | 5. 72 ¢
000 GHz | 1.000 MHz 2:81580 GHz -48.13 dim 1.000 GHz 3,000 GHz 1.000 MHz 2.66583 GHz -48.22 dbm -35.22 dB
100 GHz 000 GHz | 1.000 MHz 6.99775 GHz | -43.74 dBm 3.000 GHz 7.000 GHz | 1.000 MHz | 6.99825 GHz -43.50 dBm ~30.50 dB
7.000 GHz 2.000 GHz 1.000 MHz 7.071223 GHz -43.43 dBm 7.000 GHz 2.000 GHz 1.000 MHz 7.05224 GHz -43.38 dBm -30.38 dB
T

Date 12 MAR 2046 17 4206

TITNTII o8

Date 12 MAR 2016 17 44 00

(11 —

Middle Channel / QPSK

Middle Channel / 16QAM

[
Ref Level 0,00 dBm  Offset 11.00 db Mode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SEL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (heck Limit llnnrr
[;I'IFI*I‘J\/|$ INE_ABS o AEHF' I#F'All’i')lj‘? INE_ABS
OUS_ LINE_ABS_ ABS_
-30 der
=1 dBm
.y ey
-50 dB
70 g
-80 dBii
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 810.91454 MHz -56.80 dém ~45.80 0B 30,000 MHz 611.000 MHz | 100.000 kHz 608.07271 MHz -56.80 dém -45,85 dB
1.000 GHz 100.000 kHz | 834 -58.65 dBm d 827.000 MHz 1 100,000 kHz | 048.75574 MHz | -59,58 dm | -45.58 dB
3.000 GHz | 1.000 MHz 1. -47.85 dBm -34.65 dB 1.000 GHz 3.000 GHz 1.000 MH 2.66533 GHz -49.23 dBm -35.23 dB
100 000 GHz | 1.000 MHz 5.99825 GHz | 3.47 dBm -30.47 48 3.000 GHz 1.000 MHz | 6.99675 GHz -43.57 dBm -30.57 dB |
7.000 GHz 2,000 GHz 1.000 MHz 7.05774 GHz -43.44 dBm -30.44 B 7.000 GHz 1.000 MHz 7.06373 GHz -43.31 dBm -30.31 dB
g

Date. 12 MAR 2016 17 45:37

VINHTIE e
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

LTE Band 26 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

[ tr (=
Ref Level 0,00 dém Offset 11.00 dB Mode Auto Swesp Ref Lavel dBm Offset 11.00 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck PAR Limit l_]rmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS |
1o dift— = 1o ddfF—f
OUS. LINE_ABS_ | Spumi
-20 dBr
-30 dem
-40 dBm
s ol ——— il
= . -50 d
|
-70 dBmy
-80 dBm
-9 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[Btart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 811.000 MHz I 100.000 kHz B10,80485 MHz -58,16 dBm -45,16 dB 30,000 MHz 811.000 MHz | 100.000 kHz B810,80485 MHz -58,59 dBm -45 59 dB
1,000 GHz 100.000 kHz | 827.05055 MHz | -39,38 dBm | -26.38 4B 827,000 MHz 1,000 G 100000 kHz | 82705055 MHz | -41,.22 dim | -28.22 di
000 GHz | 1.000 MHz 09 GHz -47,51 dBm -34.51 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.68033 GHz 48,30 d&m -35.30 dB
000 GHz | 1.000 MHz 6.99525 GHz | -43.45 dBm -30.45 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.99525 GHz -43.41 dBm -30.41 dB
2,000 GHz 1,000 MHz 7.05624 Ghz -43.38 dém ~30,38 dB 7.000 GHz 2,000 GRz 1.000 MiHz 7.06523 GHz -43,14 dém -30.14 dB
LTI g T -
[ LI L J1 CHNRTDY e
Dste 12 MAR 2016 174807 Date 12 MAR 2016 17 4801

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

n (= e | [
Ref Level 0,00 dBm  Offset 11.00 db Mode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rflmrv Limit llrlnrv
(= BPLIRIOUS INE_ABS 2 _BPURIOUS INE
-10 deHFE— 4 -10 deRE—} .
RIOUS. LINE_ABS_ WIOUS L] =
0 dBr
-30 dBm
~40 dim
. o~
-50.dB
70 g
-80 dBii
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spuricus Emissions Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 810.91454 MHz -53.77 dém X 30,000 MHz 611.000 MHz | 100.000 kHz 81002424 MHz -54.16 dém 41,16 dB
1.000 GHz 100.000 kHz | -48.86 dBm | 827.000 MHz 1.000 GHz 100,000 kHz | -52,03 dBm | -39.03 d&
000 GHz | 1.000 MH -47.24 dBm 1.000 GHz 3.000 GHz | 1.000 MH -49.35 dBm -35.35 dB
7.000 GHz | 1.000 MHz -43.44 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -43.61 dBm -30.61 d8
9.000 GHz 1.000 MHz 7.06273 GHz -43.45 dBm 7.000 GHz 9.000 GHz 1.000 MHz 7.05324 GHz -43.39 dBm -30.39 dB
w

Date. 12 MAR 2016 1750 38

VITHII e
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<auaniaa. FCC RF Test Report

Report No. : FW621810B

Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0010
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0001
10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0089
-30 Normal Voltage 0.0087
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0103
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FW621810B

Appendix A. Test Results of Radiated Test

Radiated Spurious Emission

Part90S LTE Band 26

LTE Band 26 / 1.4MHz / QPSK

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -70.92 -13 -57.92 -51.3 -72.73 0.97 4.93 H
2448 -74.68 -13 -61.68 -58.18 -76.5 1.27 5.24 H
3264 -69.93 -13 -56.93 -56.58 -73.21 1.53 6.96 H
H
H
H
Lowest

1632 -69.88 -13 -56.88 -50.5 -71.69 0.97 4.93 V
2448 -72.60 -13 -59.60 -56.6 -74.42 1.27 5.24 Vv
3264 -69.40 -13 -56.40 -56.01 -72.68 1.53 6.96 Vv
V
Vv
V
1640 -71.63 -13 -58.63 -52.06 -73.41 0.97 4.91 H
2456 -74.54 -13 -61.54 -58.11 -76.38 1.28 5.27 H
3280 -69.92 -13 -56.92 -56.62 -73.27 1.54 7.03 H
H
H
Middle H
1640 -70.96 -13 -57.96 -51.65 -72.74 0.97 4.91 Vv
2456 -72.33 -13 -59.33 -56.39 -74.17 1.28 5.27 Vv
3280 -69.42 -13 -56.42 -56.16 -72.77 1.54 7.03 \
Vv
V
\Y
1648 -73.73 -13 -60.73 -54.16 -75.49 0.98 4.89 H
2472 -73.93 -13 -60.93 -57.59 -75.81 1.28 5.32 H
3296 -70.06 -13 -57.06 -56.79 -73.47 1.54 7.10 H
H
H
Highest H
1648 -73.48 -13 -60.48 -54.17 -75.24 0.98 4.89 Vv
2472 -72.00 -13 -59.00 -56.06 -73.88 1.28 5.32 \
3296 -69.33 -13 -56.33 -56.09 -72.74 1.54 7.10 Vv
\
\
Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<auaniaa. FCC RF Test Report Report No. : FW621810B
LTE Band 26 / 3MHz / QPSK
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -67.53 -13 -54.53 -47.81 -69.34 0.97 4.93 H
2448 -74.56 -13 -61.56 -58.16 -76.38 1.27 5.24 H
3264 -69.99 -13 -56.99 -56.64 -73.27 1.53 6.96 H
H
H
H
H
Lowest
1632 -66.00 -13 -53.00 -46.62 -67.81 0.97 4.93 V
2448 -72.82 -13 -59.82 -56.72 -74.64 1.27 5.24 Vv
3264 -69.35 -13 -56.35 -56.06 -72.63 1.53 6.96 Vv
V
V
Vv
Vv
1640 -68.75 -13 -55.75 -49.18 -70.53 0.97 4.91 H
2456 -74.03 -13 -61.03 -57.5 -75.87 1.28 5.27 H
3280 -69.95 -13 -56.95 -56.62 -73.3 1.54 7.03 H
H
H
H
Middle g
1640 -67.43 -13 -54.43 -48.12 -69.21 0.97 4.91 \
2456 -72.19 -13 -59.19 -56.22 -74.03 1.28 5.27 Vv
3280 -69.60 -13 -56.60 -56.33 -72.95 1.54 7.03 Vv
V
V
Vv
Vv
1640 -69.52 -13 -56.52 -49.94 -71.3 0.97 4.91 H
2456 -74.15 -13 -61.15 -57.72 -75.99 1.28 5.27 H
3280 -69.90 -13 -56.90 -56.61 -73.25 1.54 7.03 H
H
H
H
Highest H
1640 -69.71 -13 -56.71 -49.4 -71.49 0.97 4.91 \
2456 -72.32 -13 -59.32 -56.39 -74.16 1.28 5.27 Vv
3280 -69.71 -13 -56.71 -56.44 -73.06 1.54 7.03 Vv
\
\
Vv
Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<auaniaa. FCC RF Test Report Report No. : FW621810B
LTE Band 26 / 5MHz / QPSK
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -69.70 -13 -56.70 -51.08 -71.51 0.97 4.93 H
2448 -74.20 -13 -61.20 -57.62 -76.02 1.27 5.24 H
3264 -69.92 -13 -56.92 -56.57 -73.2 1.53 6.96 H
H
H
H
Lowest H
1632 -69.42 -13 -56.42 -50.04 -71.23 0.97 4.93 \
2448 -72.51 -13 -59.51 -56.51 -74.33 1.27 5.24 Vv
3264 -69.46 -13 -56.46 -56.17 -72.74 1.53 6.96 Vv
V
V
Vv
Vv
1632 -71.54 -13 -58.54 -51.82 -73.35 0.97 4.93 H
2448 -74.46 -13 -61.46 -58.06 -76.28 1.27 5.24 H
3264 -69.82 -13 -56.82 -56.47 -73.1 1.53 6.96 H
H
H
H
. H
Miadle 1632 -70.98 -13 -57.98 -51.6 -72.79 0.97 4.93 \
2448 -72.31 -13 -59.31 -56.31 -74.13 1.27 5.24 Vv
3264 -69.28 -13 -56.28 -55.99 -72.56 1.53 6.96 Vv
V
V
Vv
Vv
1640 -71.08 -13 -58.08 -51.51 -72.86 0.97 4.91 H
2456 -74.33 -13 -61.33 -57.9 -76.17 1.28 5.27 H
3280 -70.92 -13 -57.92 -56.62 -74.27 1.54 7.03 H
H
H
H
. H
Highest

1640 -69.62 -13 -56.62 -50.3 -71.4 0.97 4.91 \
2456 -72.13 -13 -59.13 -56.19 -73.97 1.28 5.27 Vv
3280 -69.60 -13 -56.60 -56.33 -72.95 1.54 7.03 Vv
\
\
Vv
Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<auaniaa. FCC RF Test Report Report No. : FW621810B
LTE Band 26 / 10MHz / QPSK
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1632 -68.94 -13 -55.94 -49.32 -70.75 0.97 4.93 H
2448 -74.49 -13 -61.49 -57.99 -76.31 1.27 5.24 H
3264 -69.91 -13 -56.91 -56.58 -73.19 1.53 6.96 H
H
H
H
. H
Miadle 1632 -67.72 -13 -54.72 -48.34 -69.53 0.97 4.93 \
2448 -72.31 -13 -59.31 -56.31 -74.13 1.27 5.24 V
3264 -69.34 -13 -56.34 -56.05 -72.62 1.53 6.96 Vv
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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